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NO. PART NO. PART NAME| Q"ty |DESCRIPTION[FROM  UP TO SERIAL NO.| REMARKS
1 3534 4601 000 WAGON 1
2 0350 0130 613 WASHER 1 |6=<13x<1.0
3 | A650 0100 600 NIPPLE 1 |M6
4 3518 4113 000 SHAFT 1
5 0350 0172 544 WASHER 2 |25%<44%<45
6 0740 0002 500 RING 2 |[s25
7 | A110 0108 025 BOLT 2 |M8x=25
8 | A301 0108 003 NUT 2 |M83
9 3534 4701 000 GATE 1
10 | H174 0110 025 BOLT 4 |M10><25
11 | H114 0108 016 BOLT 1 |M8><16
12 | 3610 4123 000 CAP 2 |0
13 | 3407 4107 000 LEVER 1 |K-003
14 | 3407 4108 000 LEVER 1 |K-003
15 | 0350 0141 022 WASHER 2 |10><22><1.6
16 | A301 0108 001 NUT 2 |ms8
17 | A301 0108 003 NUT 2 |M83
18 | 3534 4801 000 SIDE GATE 1
18 | 3534 4811 000 SIDE GATE 1
19 | 0731 0101 216 LINER 2 |12><19x<16
20 | 0520 0132 025 PIN split 2 [32x<25
21 | 3408 4221 000 BRACKET 1
21 | 3408 4222 000 BRACKET 1
22 | 0350 0140 822 WASHER 2 |8x<22=<16
23 | F301 0108 000 NUT 2 |mM8
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NO. PART NO. PART NAME| Q"ty |DESCRIPTION[FROM  UP TO SERIAL NO.| REMARKS
24 | 3407 4226 000 SUPPORT 2
25 | 0350 0141 022 WASHER 2 |10=<22x<16
26 | A301 0110 001 NUT 2 |M10
27 | A301 0110 003 NUT 2 |M103
28 | 3415 4221 000 LEVER 2
29 | A110 0110 030 BOLT 2 |M10><30
30 | 0350 0141 022 WASHER 2 |10=<22><16
31 | A301 0110 001 NUT 2 |M10
32 | A301 0110 003 NUT 2 |M103
33 | 3408 4231 000 BRACKET 1
33 | 3408 4232 000 BRACKET 1
34 | A110 0108 025 BOLT 4 |M8x=25
35 | 0350 0140 818 WASHER 4 |8x<18=<16
36 | 0350 0140 822 WASHER 4 |8x<22x<16
37 | H301 0108 001 NUT 4 |m8
38 | 3534 4901 000 GATE 1
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